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Test Report

RMELELX 29 %
Ultra Trace Industrial Safety Hygiene

REPORT NO: UB/2020/50001 Date: 2020/05/13 Page: 1 0of 3

Ding Ji Polymer Co., Ltd.
No.2-1 Cheng-Kung 5 St., Min-Hsiung Industrial Dist., Chiayi, TAIWAN, R.O.C.

The following sample(s) was/were submitted and identified by/on behalf of applicant as:

Sample Name: MD-040AM (TS-4-072)

Applicant : Ding Ji Polymer Co., Ltd.

Address of Applicant : No.2-1 Cheng-Kung 5 St., Min-Hsiung Industrial Dist., Chiayi, TAIWAN, R.O.C.
Tel No./Contact Person : 05-2130325 / Ding Ji Polymer Co., Ltd.

Packaging Condition : Please refer to the photo for sample shown at the last page of this report.
Quantity : 50g

Storage Condition : Room temperature

Item No. : -

Lot/Batch No. : —
Manufacturer/Agent/Importer : Ding Ji Polymer Co., Ltd.

Date of Manufacturing : 2020.04.27

Date of Expiry : -—

Date of Sample Received : 2020/05/04

Date of Testing : 2020/05/04 ~ 2020/05/13
Test Results: -Please refer to next page(s)-

5(1\\‘% l[[/\

Shin-Jyh Chen, Manager
Signed for and on behalf of
SGS Taiwan Ltd.

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com.tw/Terms-and-Conditions
and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com.tw/Terms-and-Conditions.Attention is drawn to the limitation of
liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of
its intervention only and within the limits of Client’s instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from
exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any
unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise
stated the results shown in this test report refer only to the sample(s) tested.
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Ding Ji Polymer Co., Ltd.

No.2-1 Cheng-Kung 5 St., Min-Hsiung Industrial Dist., Chiayi, TAIWAN, R.O.C.

Test Results:

Test Item Test Method Acceptance Criteria Test Unit
Results

Ba With reference to 1ISO 8536-4 The extract shall not contain in total 0.140 Mg/mL
method. more than 1 pyg/mL of Ba, Cr, Cu, Pb

Cr and Sn, and not more than 0.1 pg/mL <0.02 pg/mL

of Cd.

Cu <0.02 pg/mL

Pb <0.02 pg/mL

Sn <0.02 pg/mL

Cd <0.02 pg/mL

NOTE :

1.The test report merely reflects the test results of the consigned matters of the client
and is not a certification of the legitimacy of the related products.

2.All items in this testing report is based on the request from client and we are responsible for that.

3.The content of this report is invalid if it is not presented as the entire report.

-END -

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com.tw/Terms-and-Conditions
and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com.tw/Terms-and-Conditions.Attention is drawn to the limitation of
liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of
its intervention only and within the limits of Client’s instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from
exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any
unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise

stated the results shown in this test report refer only to the sample(s) tested.
SGS Taiwan Ltd.

LA L

No0.38, Wu Chyuan 7th Rd., New Taipei Industrial Park, Wu Ku District, New Taipei City, 24890, Taiwan/ #7# % I % % #74 A £ F % 7 {f -~ #3855
t (886-2) 2299-3939

f (886-2) 2298 -1338

WWW.tw.Sgs.com

Member of the SGS Group




SGS

Test Report

RMELELX 29 %
Ultra Trace Industrial Safety Hygiene

REPORT NO: UB/2020/50001 Date: 2020/05/13 Page : 3 of 3

Ding Ji Polymer Co., Ltd.
No.2-1 Cheng-Kung 5 St., Min-Hsiung Industrial Dist., Chiayi, TAIWAN, R.O.C.

Sample Photo

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com.tw/Terms-and-Conditions
and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com.tw/Terms-and-Conditions.Attention is drawn to the limitation of
liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of
its intervention only and within the limits of Client’s instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from
exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any
unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise
stated the results shown in this test report refer only to the sample(s) tested.
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REPORT NO: UB/2020/50002 Date: 2020/05/13 Page: 1 0of 3

Ding Ji Polymer Co., Ltd.
No.2-1 Cheng-Kung 5 St., Min-Hsiung Industrial Dist., Chiayi, TAIWAN, R.O.C.

The following sample(s) was/were submitted and identified by/on behalf of applicant as:

Sample Name: MD-040AM (TS-4-072)

Applicant : Ding Ji Polymer Co., Ltd.

Address of Applicant : No.2-1 Cheng-Kung 5 St., Min-Hsiung Industrial Dist., Chiayi, TAIWAN, R.O.C.
Tel No./Contact Person : 05-2130325 / Ding Ji Polymer Co., Ltd.

Packaging Condition : Please refer to the photo for sample shown at the last page of this report.
Quantity : 50g

Storage Condition : Room temperature

Item No. : -

Lot/Batch No. : —
Manufacturer/Agent/Importer : Ding Ji Polymer Co., Ltd.

Date of Manufacturing : 2020.04.27

Date of Expiry : -—

Date of Sample Received : 2020/05/04

Date of Testing : 2020/05/04 ~ 2020/05/13
Test Results: -Please refer to next page(s)-
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Shin-Jyh Chen, Manager
Signed for and on behalf of
SGS Taiwan Ltd.

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com.tw/Terms-and-Conditions
and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com.tw/Terms-and-Conditions.Attention is drawn to the limitation of
liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of
its intervention only and within the limits of Client’s instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from
exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any
unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise
stated the results shown in this test report refer only to the sample(s) tested.
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Test Report

RMELELX 29 %
Ultra Trace Industrial Safety Hygiene

REPORT NO: UB/2020/50002 Date: 2020/05/13 Page : 2 of 3

Ding Ji Polymer Co., Ltd.
No.2-1 Cheng-Kung 5 St., Min-Hsiung Industrial Dist., Chiayi, TAIWAN, R.O.C.

Test Results:

Test
Test Item Test Method Acceptance Criteria Unit
Results
UV absorption of  |With reference to ISO 8536-4 The Extract solution S1 shall not show <0.1 -—

extract solution method. Measure the absorbance |absorption greater than 0.1.
of the filtrate at wavelengths
between 250 and 320 nm.

NOTE :
1.The test report merely reflects the test results of the consigned matters of the client

and is not a certification of the legitimacy of the related products.

2.All items in this testing report is based on the request from client and we are responsible for that.
3.The content of this report is invalid if it is not presented as the entire report.
-END -

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com.tw/Terms-and-Conditions
and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com.tw/Terms-and-Conditions.Attention is drawn to the limitation of
liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of
its intervention only and within the limits of Client’s instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from
exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any
unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise
stated the results shown in this test report refer only to the sample(s) tested.
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Ding Ji Polymer Co., Ltd.
No.2-1 Cheng-Kung 5 St., Min-Hsiung Industrial Dist., Chiayi, TAIWAN, R.O.C.

Sample Photo

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com.tw/Terms-and-Conditions
and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com.tw/Terms-and-Conditions.Attention is drawn to the limitation of
liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of
its intervention only and within the limits of Client’s instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from
exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any
unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise
stated the results shown in this test report refer only to the sample(s) tested.
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Test Report
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Ultra Trace Industrial Safety Hygiene

REPORT NO: UB/2020/50003 Date: 2020/05/13 Page: 1 0of 3

Ding Ji Polymer Co., Ltd.
No.2-1 Cheng-Kung 5 St., Min-Hsiung Industrial Dist., Chiayi, TAIWAN, R.O.C.

The following sample(s) was/were submitted and identified by/on behalf of applicant as:

Sample Name: MD-040AM (TS-4-072)

Applicant : Ding Ji Polymer Co., Ltd.

Address of Applicant : No.2-1 Cheng-Kung 5 St., Min-Hsiung Industrial Dist., Chiayi, TAIWAN, R.O.C.
Tel No./Contact Person : 05-2130325 / Ding Ji Polymer Co., Ltd.

Packaging Condition : Please refer to the photo for sample shown at the last page of this report.
Quantity : 50g

Storage Condition : Room temperature

Item No. : -

Lot/Batch No. : —
Manufacturer/Agent/Importer : Ding Ji Polymer Co., Ltd.

Date of Manufacturing : 2020.04.27

Date of Expiry : -—

Date of Sample Received : 2020/05/04

Date of Testing : 2020/05/04 ~ 2020/05/13
Test Results: -Please refer to next page(s)-

5(1\\‘% l[[/\

Shin-Jyh Chen, Manager
Signed for and on behalf of
SGS Taiwan Ltd.

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com.tw/Terms-and-Conditions
and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com.tw/Terms-and-Conditions.Attention is drawn to the limitation of
liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of
its intervention only and within the limits of Client’s instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from
exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any
unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise
stated the results shown in this test report refer only to the sample(s) tested.
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Test Report

RMELELX 29 %
Ultra Trace Industrial Safety Hygiene

REPORT NO: UB/2020/50003 Date: 2020/05/13 Page : 2 of 3

Ding Ji Polymer Co., Ltd.
No.2-1 Cheng-Kung 5 St., Min-Hsiung Industrial Dist., Chiayi, TAIWAN, R.O.C.

Test Results:

Test
Test Item Test Method Acceptance Criteria Unit
Results
Residue on With reference to ISO 8536-4 The total amount of dry residue shall 1.40 mg
evaporation method. not exceed 5 mg.
NOTE :

1.The test report merely reflects the test results of the consigned matters of the client

and is not a certification of the legitimacy of the related products.
2.All items in this testing report is based on the request from client and we are responsible for that.

3.The content of this report is invalid if it is not presented as the entire report.
-END -

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com.tw/Terms-and-Conditions
and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com.tw/Terms-and-Conditions.Attention is drawn to the limitation of
liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of
its intervention only and within the limits of Client’s instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from
exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any
unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise
stated the results shown in this test report refer only to the sample(s) tested.
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REPORT NO: UB/2020/50003 Date: 2020/05/13 Page : 3 of 3

Ding Ji Polymer Co., Ltd.
No.2-1 Cheng-Kung 5 St., Min-Hsiung Industrial Dist., Chiayi, TAIWAN, R.O.C.

Sample Photo

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com.tw/Terms-and-Conditions
and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com.tw/Terms-and-Conditions.Attention is drawn to the limitation of
liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of
its intervention only and within the limits of Client’s instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from
exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any
unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise
stated the results shown in this test report refer only to the sample(s) tested.
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REPORT NO: UB/2020/50004 Date: 2020/05/13 Page: 1 0of 3

Ding Ji Polymer Co., Ltd.
No.2-1 Cheng-Kung 5 St., Min-Hsiung Industrial Dist., Chiayi, TAIWAN, R.O.C.

The following sample(s) was/were submitted and identified by/on behalf of applicant as:

Sample Name: MD-040AM (TS-4-072)

Applicant : Ding Ji Polymer Co., Ltd.

Address of Applicant : No.2-1 Cheng-Kung 5 St., Min-Hsiung Industrial Dist., Chiayi, TAIWAN, R.O.C.
Tel No./Contact Person : 05-2130325 / Ding Ji Polymer Co., Ltd.

Packaging Condition : Please refer to the photo for sample shown at the last page of this report.
Quantity : 50g

Storage Condition : Room temperature

Item No. : -

Lot/Batch No. : —
Manufacturer/Agent/Importer : Ding Ji Polymer Co., Ltd.

Date of Manufacturing : 2020.04.27

Date of Expiry : -—

Date of Sample Received : 2020/05/04

Date of Testing : 2020/05/04 ~ 2020/05/13
Test Results: -Please refer to next page(s)-
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Shin-Jyh Chen, Manager
Signed for and on behalf of
SGS Taiwan Ltd.

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com.tw/Terms-and-Conditions
and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com.tw/Terms-and-Conditions.Attention is drawn to the limitation of
liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of
its intervention only and within the limits of Client’s instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from
exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any
unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise
stated the results shown in this test report refer only to the sample(s) tested.
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REPORT NO: UB/2020/50004 Date: 2020/05/13 Page : 2 of 3
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Ding Ji Polymer Co., Ltd.
No.2-1 Cheng-Kung 5 St., Min-Hsiung Industrial Dist., Chiayi, TAIWAN, R.O.C.
Test Results:
Test Item Test Method Acceptance Criteria Test Unit
Results
Titration acidity or [With reference to ISO 8536-4 Not more than 1mL of either standard 0.16 mL

alkalinity

method.

volumetric solution shall be required
for the indicator to change to the
colour grey.

NOTE :

1.The test report merely reflects the test results of the consigned matters of the client
and is not a certification of the legitimacy of the related products.

2.All items in this testing report is based on the request from client and we are responsible for that.

3.The content of this report is invalid if it is not presented as the entire report.

-END -

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com.tw/Terms-and-Conditions
and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com.tw/Terms-and-Conditions.Attention is drawn to the limitation of
liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of
its intervention only and within the limits of Client’s instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from
exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any
unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise

stated the results shown in this test report refer only to the sample(s) tested.
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No.2-1 Cheng-Kung 5 St., Min-Hsiung Industrial Dist., Chiayi, TAIWAN, R.O.C.
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This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com.tw/Terms-and-Conditions
and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com.tw/Terms-and-Conditions.Attention is drawn to the limitation of
liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of
its intervention only and within the limits of Client’s instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from
exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any
unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise
stated the results shown in this test report refer only to the sample(s) tested.
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Test Report
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Ultra Trace Industrial Safety Hygiene

REPORT NO: UB/2020/50005 Date: 2020/05/13 Page: 1 0of 3

Ding Ji Polymer Co., Ltd.
No.2-1 Cheng-Kung 5 St., Min-Hsiung Industrial Dist., Chiayi, TAIWAN, R.O.C.

The following sample(s) was/were submitted and identified by/on behalf of applicant as:

Sample Name: MD-040AM (TS-4-072)

Applicant : Ding Ji Polymer Co., Ltd.

Address of Applicant : No.2-1 Cheng-Kung 5 St., Min-Hsiung Industrial Dist., Chiayi, TAIWAN, R.O.C.
Tel No./Contact Person : 05-2130325 / Ding Ji Polymer Co., Ltd.

Packaging Condition : Please refer to the photo for sample shown at the last page of this report.
Quantity : 50g

Storage Condition : Room temperature

Item No. : -

Lot/Batch No. : —
Manufacturer/Agent/Importer : Ding Ji Polymer Co., Ltd.

Date of Manufacturing : 2020.04.27

Date of Expiry : -—

Date of Sample Received : 2020/05/04

Date of Testing : 2020/05/04 ~ 2020/05/13
Test Results: -Please refer to next page(s)-

5(1\\‘% l[[/\

Shin-Jyh Chen, Manager
Signed for and on behalf of
SGS Taiwan Ltd.

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com.tw/Terms-and-Conditions
and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com.tw/Terms-and-Conditions.Attention is drawn to the limitation of
liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of
its intervention only and within the limits of Client’s instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from
exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any
unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise
stated the results shown in this test report refer only to the sample(s) tested.
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REPORT NO: UB/2020/50005 Date: 2020/05/13 Page : 2 of 3

Ding Ji Polymer Co., Ltd.
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Test Results:

Test
Test Item Test Method Acceptance Criteria Unit
Results
Reducing With reference to 1ISO 8536-4 Shall not exceed 2.0 mL. 0.14 mL
(oxidizable) matter [method.

NOTE :
1.The test report merely reflects the test results of the consigned matters of the client

and is not a certification of the legitimacy of the related products.

2. All items in this testing report is based on the request from client and we are responsible for that.
3.The content of this report is invalid if it is not presented as the entire report.
-END -
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its intervention only and within the limits of Client’s instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from
exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any
unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise
stated the results shown in this test report refer only to the sample(s) tested.
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The following sample(s) was/were submitted and identified by/on behalf of applicant as:

Sample Name: MD-040AM (TS-4-072)

Applicant : Ding Ji Polymer Co., Ltd.

Address of Applicant : No.2-1 Cheng-Kung 5 St., Min-Hsiung Industrial Dist., Chiayi, TAIWAN, R.O.C.
Tel No./Contact Person : 05-2130325 / Ding Ji Polymer Co., Ltd.

Packaging Condition : Please refer to the photo for sample shown at the last page of this report.
Quantity : 50g

Storage Condition : Room temperature

Item No. : -

Lot/Batch No. : —
Manufacturer/Agent/Importer : Ding Ji Polymer Co., Ltd.

Date of Manufacturing : 2020.04.27

Date of Expiry : -

Date of Sample Received : 2020/05/04

Date of Testing : 2020/05/04 ~ 2020/05/13
Test Results: -Please refer to next page(s)-

5(/\-%% l/ L\

Shin-Jyh Chen, Manager
Signed for and on behalf of
SGS Taiwan Ltd.
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Ding Ji Polymer Co., Ltd.
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Test Results:
Test Item Test Method Acceptance Criteria Test Unit
Results
Metal ions with B.3 |With reference to ISO 8536-4 The intensity of the colour produced in <1 pg/mL

method.

the test solution shall not exceed that of
the standard matching solution with a
mass concentration p (Pb2+ )=1ug/mL.

NOTE :

1.The test report merely reflects the test results of the consigned matters of the client
and is not a certification of the legitimacy of the related products.

2.All items in this testing report is based on the request from client and we are responsible for that.

3.The content of this report is invalid if it is not presented as the entire report.

-END -
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